seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 200 kHz
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10:13:50 PM 04/10/2025

Span 50.0 WAz
—  mrere

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15008 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 200 kHz
= A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep
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|CF 819.0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 819 .0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz

10:15:40 PM 04/10/2025

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 200 kHz

Ref Level 30,00 B Offset 15008 = REW 200 kHz

- A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
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10:17:30 PM 04/10/2025

TEL : 886-3-327-3456
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seanran cas. FCC RADIO TEST REPORT Report No. : FG531227-02A

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.50 9.04
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.50 9.35 9.37
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.51 4.49 9.36 9.34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 15008 = REW 100 kHz

- SWT 1,01 ms = VBN 300Kz Mode Auto Sweep
h
10 :
B |
/

(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table

mi 1 818.97 MHz 17.89 dBm Oce B 4.502720 799 MHz

n 1 816.72962 MHz 1476 dim Oce B Centroid BI8.581 176335 MHz

n 1 821.23254 MHz 13.24 d8m Oce B Freq Offset 18,873 664 659 kHz

10:22:04 PM 04/10/2025

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

Ref Level 30,00 B Offset 15008 = REW 100 kHz

Ref Level 30,00 B Offset 15008 = REW 100 kHz

10:20:41 PM 04/10/2025 10:20:14 PM 04/10/2025

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
h I
532 dim
520,696 00 Mz
n
- - - . e . A . -
0 0
o - ~ o
\
8180 e 001 e 0 Mz Span 10.0 MHz || [CF318.0 ke 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 820,808 MHz 15.32 dBm [ 4504549085 MHz mi 1 820,898 MHz 1532 dBm [T 4.505420952 MHz
n 1 81673535 MHz 9.08 dbm Occ B Centroid BI8.967 72632 MHz n 1 816.730.27 MHz 10.58 dim Occ B Centroid BI8.986976 784 MHz
n i 621,24 MHz 9562 dbm Oce b Freq Offset 12471679555 khz n i 82123969 Mz 1107 diim Occ Biw Freq Offser 13,023 216 078 ke

64QAM 256QAM

siew = |[Spacirum | —

Ref Level 30,00 B Offset 15008 = REW 100 kHz Ref Level 30,00 B Offset 15008 = REW 100 kHz

3 M 04/10/2025 10:18:25 PM 04/10/2025

SWT 1,01 ms = VBW 300k Mode Auto Swesp - 3008 SWT 1.01ms = VBW 300kt Mode Auto Sweep
h h
7 26 dbim
52095800 M 52105800 M
» »
o . - X o B -
o, - - o,
T T

FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 820958 MHz 1457 dBm Oce fw 4514185059 MHz M 1 821.058 MHz 11.26 dBm Oce B 449701355 MHz

n 1 816.730.2 MHz 984 dbm Occ B Centroid BI8.991 330 506 MHz n 1 81673151 MHz 5.74 dim Occ B Centroid BIB.S80015 146 MHz

n 1 82124812 Mz 908 dém O B Freq Oifset 5,669 483 61 kHz n 1 82122853 Mz 699 dim Occ B Freq Oifset 19980 854 045 kHz

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 15008 = REW 200 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

[
20
y . e ey T
0 J‘
|
o i
(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 823.136 MHz 18.74 dBm Occ Bw 9.042 226053 MHz
m 1 814.275.4 MHz 14.97 dim Oce Bw Centroid BI8.796 555 303 MHz
i 1 8233177 MHz 1443 d8m Oce B Freq Offset 203444 647 396 kHz

10:13:23 PM 04/10/2025

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ReLve 3000 et 1045 KW 21035 ReLve 3000 et 1045 KW 21035
- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep.
" T
WL 1554 e
»
w® 0
/ , ‘ |

G oNE ot pte Gz Span 30.0 Wiz || (G 8T8.0 Nz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

] 1 822516 MHz 16.33 0Bm Occ 9.356 240207 MHz ] 1 823.296 MHz 15.58 dBm Qe Bur 9.37334328 MHz

m 1 143155 Wiz 1080 dim Occ s Centroid BIBS93 645 611 Mz n 1 8132976 iz 10.28 d8m Occ B Centroid BI8.580 232 336 Mz

¢} 1 8236718 MHz 10.70 dBen Oce Bw Freq Offset £.353 389 336 kHz ¢} 1 8236663 MHz 10,89 dben Occ Bw Freq Offset -19.767 664 33 kHz
10:14:46 MM 04/10/2025 10:15:13 M4 04/10/2025

Ref Level 3000 B Offeet 1008  REW 200z Ref Level 3000 B Offeet 1008  REW 200z
SWT 101 ms ® VBW 1Mz Mode Auto Swesp - an 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
h 1 wd Bandwidth
0 0
2 2
0 ] Saes 0 - — — — = =
/
0 I‘ 0 ‘I
o e | \
i

G oNE ot pte Gz Span 30.0 Wiz || (G 8T8.0 Nz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

] 1 822317 MHz 15.72 ¢Bm Occ 9.362401 642 MHz ] 1 821677 MHz 12.91 dBm Qe Bur 9.345 083849 MHz

m 1 193051 Wiz 11.12 dim Occ s Centroid B1.986 271 671 MHz m 1 193188 Mz 807 dilm Oce B Gentroidd B18.991313 181 Wiz

n ' 8236675 Wz 1079 dém Occ B Freq Offset 13728328537 ke n ' 8236639 Wz 899 dim Occ B Freq Offset 8686808 106 kHz

10:16:34 PM 04/10/2025

10:17:03 PM 04/10/2025

-

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG531227-02A

SPORTON LAB.

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Highest MASK / 1RBmax

Lowest MASK / 1RB0O

Mode Sweep s
Count 100/100

. I
Ref Level 3000 dBm  Offset 190 dB

Ref Level 3000 dBm  Offset 1.90 B Mode Sweep saL
Count 100/100
1
Chec ;

20
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o T
I
10 1 Ak I
- |
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-30 T ‘\
a0 40 dB d -
. S ; S AT
™, [ I o W
50dBm 7 B il { = e
e, o st d A
( dB ] T
CFE16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || (CFB21.5 MHa - 5005 pts 1.5 MHa/ Span 15.0 MHz
2 Result Summa 2 Result Summa
Conter 1650 MHz TxPower 23.27 dBm REW 50000 ki Sub Black A Center 21.50 MHz TxPower 23.29 dBm
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz
-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz -16.78 dBm 40.06 dB 7.500 MH: 2.538 MH 100.000 kH: B817.95623 MHz -43.95 dBm -67.24 dB
2538 MHz 2500 MHz 300,000 Hz 81398890 MHz 435,04 dBm 5832 dB 1504 dB o3 My 3500 M 200000 Ha §18.97385 MHz 7140 dBm
2500 MHz 2538 Mz 300,000 Hz 81900395 MHz -69.66 dBm 5254 dB -49.66 dB 2500 Mtz 3538 Mtz 300,000 He 824.00883 MHz -35.06 dBm
2538 WHz 7.500 Mtz 100,000 kz 82001828 MiHz ~43.50 dBm 6677 & -30.5048 2538 MHz 7.500 MHz 100.000 kHz 824.039 55 MHz -20.97 dBm
neody N e f 4

05:50:04 BM  04/10/2025 09:58:40 PM  04/10/2025

Lowest MASK / Full RB Highest MASK / Full RB

e - s W -
Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep SGL Ref Level 30.00d8m Offset 190 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 P
it Che
20 dbr
10 10
SR Y PRy CRp—
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30 e e,
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40 b ] || 40 B vw"'» -
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|t fim 50 db -
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || (CF 821.5 MHz B 5005 pts 5 MHz/ " Span 15.0 Mz
Center 821.50 MHz TxPower 23.47 dBm RBW 50,000 kHz

2 Result Summar
TxPower 23.57 dBm REW 50.000 kz
Tx Bandwidth 5,000 M)

Center 816.50 MHz
Tx Bandwidth 5.000 MHz

-19.49 dB

E m z -26.34 dB

824.00207 MHz -44.72 dBm dl -24.72 dB
. -16.99 dB

B818.96045 MHz -32.49 dBm

7500 MHz 2,538 MHz 100.000 kHz .
2.538 MHz -2.500 MHz 300.000 Hz 818.99191 MHz
2500 MHz 2.538 MHz 300.000 Hz

2.538 MHz 7.500 MHz 100,000 kHz 824.04887 MHz -28.99 dBm

~7.500 MHz 2538 MHz 100.000 kHz
-2.538 MHz

813.9604 z -24 m
500 MHz 300,000 Hz 813.98175 MHz 2

2500 MHz 2538 MHz 300.000 Hz 819.008 84 MHz .. -23.22 dB8

2.538 MHz 7.500 MHz 100.000 kHz £19.06130 MHz -13.95 dB

05:49:21 PM 04/10/2025 09:57:57 FM 04/10/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

v Spectru - v
Ref Level 30.00 dBm  Offset 190 d6 Mode Sweep S6L RefLevel 3000dBm  Offset 1.90d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask i pectrum Emission i\
Limit Chech Phss it Che
pe200 0
20 ditm 20 dbi —
f
|
10 L i [
0 I ! l
! I}
{ \
10 L 10 ds J
T 7
! ]
20 7 t
40 40 dBr - iy
I 1/ LA
50 dBm B = »
@ fe ) A S e I
€0 dBm e | | 0 B P
5 MFe/ Span 15.0 Mz || (CF821.5 s 5005 pts 5 Wb/ Span 15.0 MHz

CFE16.5 MHz

5005 pts

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz

Center 816.50 MHz

2538 MHz

500 MHz
2538 MHz
7.500 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 22.89 dBm
Tx Bandwidth 5.000 MHz

§13.954 23 MHz
813.99492 MHz
819.00583 MHz
820.06178 MHz

19 m
-36.25 dBm
-68.60 dBm
-43.53 dBm

REW 50.000 kz

31.99 dB
-59.14 dB
-81.48 dB
-66.41 dB

-16.25 dB
-48.60 dB
-30.53 d8

2,538 MHz

05:50:46 BM  04/10/2025

2 Result Summa;
Sub Black A

7.500 MHz
2538 MHz
2.500 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Tx Pawer 22.64 dBm
Tx Bandwidth 5.000 MHz

817.94690 MHz
818.96783 MHz
824.00997 MHz
824.042 66 MHz.

-44.30 d8;
-70.84 dB
-38.55 dB;
-22.66 dB

m
m
m
m

-31.30 dB
-50.84 dB
-18.55 dB

-9.66 dB

2538 MHz

09:59:22 PM  04/10/2025

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 d8m  Offset 1.0 d8 Mode Sweep sl Reflevel 30.00dBm  Ofset 1.90 dB Made Sweep seL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 P
it Che
p<200
20 dti
10 0
AL e A ™ !
a
|
\ |
10 t 10 s
% ¥
-30 s “NM"“-‘ | \a
e T, =0
et oy i W | Ao, R e 'M‘“'-"\"v-v»,“
ot L A 20 dBsn I PE '“"‘w"w =
Pl e
50 dBm B
60
CF816.5 MHz 5005 pts 5 MHz/ Span 15.0MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 MHz
TxPower 23.04 dBm RBW 50,000 kHz

2 Result Summar

Center 816.50 MHz

TxPower 23.17 dBm

Tx Bandwidth 5.000 MHz

-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz -23.50 dbm 67 dB
-2.538 MHz -2.500 MHz 1000 Hz 813.976 86 MHz -42.24 dBm -65.41 dB
2500 MHz 2538 MHz X 819.03593 MHz -46.43 dBm -69.60 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.05509 MHz -27.55 dBm -50.72 dB
Reacy

REW 50.000 kz

05:51:28 PM 04/10/2025

7,500 MHz
2538 MHz
2500 MHz

Center 821.50 MHz

Tx Bandwidth 5.000 MHz

-31.52 dBm

2538 Mz
2500 MHz

100.000 kHz
300.000 Hz

818.95734 MHz
818.99191 MHz

2.538 MHz
7.500 MHz

824.00583 MHz

300.000 Hz
824.064 41 MHz

100.000 kHz

X m
-44.56 dBm
-28.28 dBm

5132d8

2538 MHz

10:00:04 PM 04/10/2025

Readly
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 MHz

500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 21.97 dBm
Tx Bandwidth 5.000 MHz

.948 z
£13.99003 MHz
819.03292 MHz
820.04314 MHz

-18.49 dBm
-34.33 dBm
-68.46 dBm
-43.88 dBm

REW 50.000 kz

40.46 dB
-56.30 dB
-80.43 dB
-65.84 dB

-14.33 dB
-48.46 dB
-30.88 dB

05:52:53 BM  04/10/2025

Sub Black A

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Reflevel 30.00dBm Ofset 15008 Mode Sweep sa Reflevel 3000d8m  Offset 19008 Mode Sweep sat
Count 100/100 Count 100/100
1 Spectrum Emission Mask 0 pectrum Emision 0
Limit Checi Fhs it Chec
Pz o
20 diew 20 df -
n
10 10 !
i M
! T [
|
10 / I\ 10 1
| 1
d y { \
| T
- |
a0 g - 1
40 - L 40 dBr “I‘w ; -
\ Mo M P, al N
50 dBm A R v B / - LA \
ST — A s -~ \
— N 2, s ol
0 et Y o il o " Pk
|0 4B o | | 50880 -
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Reault Summa, P —

Tx Pawer 21.99 dBm
Tx Bandwidth 5.000 MHz

817.88161 MHz
818.99680 MHz

824.00696 MHz
824.039 55 MHz.

-45.08 dBm
-70.37 dBm
-34.99 dBm
-20.21dBm

10:03:29 PM  04/10/2025

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep SGL Ref Level 30.00d8m Offset 190 dB Maode Sweep S6L
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Puir
it Chec
peaon paaon
20 dl 20 dbr
10 10
Y [ N r— . )
' ] i
10 | | 10 dir | 1
i | ]
/ lI T Y
otedat] \ i |
T i v
WL B A,
WA st | it N e
o . — . A N
[ TS | | R mwres ik oo
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz

2 Result Summar

Center 816.50 MHz

TxPower 22.09 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

05:52:11 PM 04/10/2025

~7.500 MHz 2538 MHz 100.000 kHz 8 94 MHz -26 m 9 dB - E
-2.538 MHz -2.500 MHz. 300,000 Hz 813.98175 MHz -41.86 dBm -63.96 dB -21.86 dB
2500 MHz 2538 MHz X 819.006 96 MHz -43.61 dBm -65.70 dB -23.61d8
2.538 MHz 7.500 MHz 100.000 kHz £19.08616 MHz -29.17 dBm -51.26 dB -16.17 dB
Reacy &t

Center 821.50 MHz

Tx Pawer 22.05 dBm

Tx Bandwidth 5.000 MHz

REW 50.000 kHz

10:00:46 PM 04/10/2025

7.500 Mz 2538 MHz 100.000 kHz B18.96045 MHz 3134 dBm -53.30 di 1834 dB

2538 MHz -2.500 MHz 300.000 Hz 818.99680 MHz .09 dBm -71.14 dB -29.09 dB

2500 Mz 2538 MHz 300,000 Hz 824.01900 MHz -47.80 dBm -69.85 dB -27.80 dB

2538 MHz 7.500 MHz 100.000 kHz 824.04266 MHz -27.92 dBm -49.97 dB -14.92 dB
featy

TEL : 886-3-327-3456

FAX : 886

-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 1.5 dB

Mode Sweep saL RefLevel 30,00 dBm  Offset 190 dB Mode Sweep seL
Count 100/100 Count 100/100
1 Specirum Emission Mask ) pectrum Emission 1
Limit CheeH PRss it Chee
pe20n 0
20 diew 20 dbi B
M ‘_‘
10 ! " 0 F "
|
a
T I
[ [
10 — 10 s T ',I
i 1} F
I
o [
20 . -
| | | I
40 — W = 40 dBny by
50 dBm . . B ."\ PR o ~*
! ¢ -] [ i -
o s | ] | |50 R =
CF816.5 MHz 5005 pts Spon 15.0 MHz || |CFB21.5 Mz 5005 pis 5 MHz/ Span 15.0 Mz
2 Result Summa 2 Result Summa

Center 816.50 MHz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 MHz

500 MHz
2538 MHz
7.500 MHz

100.000 kHz
300.000 Hz
300.000 He

100,000 khiz

TxPower 21.66 dBm
Tx Bandwidth 5.000 MHz

813.9 MHz
813.99379 MHz
819.03179 MHz
820.05557 MHz

REW 50.000 kz

-13.93 dB
-51.02 d8

-31.61d8

05:53:35 BM 04/10/2025

Sub Black A

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Tx Pawer 21.22 dBm
Tx Bandwidth 5.000 MHz

817.95834 MHz
818.97799 MHz
824.002 82 MHz
824.042 66 MHz.

REW 50.000 kHz

10:02:11 PM  04/10/2025

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep SGL Ref Level 30.00d8m Offset 190 dB Maode Sweep S6L
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Puir
it Che
peat0 p<200
20 di 20 dbr
10 10
Iy e e et
o e 2SN |
|
| |
10 f t 10 d f
i \
M oy { b
30 -
e Pty 7 -
Lot ¥ N, M R
0 el A 40 dbm A I
o v | oo e i =~
- e
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz

2 Result Summar

Center 816.50 MHz

TxPower 21.67 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

-7.500 MHz 2538 MHz 100.000 kHz 8 94 MHz -26. 47.99 dB -13.31 dB
-2.538 MHz -2.500 MHz 813.964 82 MHz -42.79 dBm -64.46 dB -22.79dB
2500 MHz 2538 MHz X iz 819.00282 MHz -44.53 dBm -66.20 dB -24.53 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.05509 MHz 28.40 dBm -50.08 dB -15.40 dB

18 7M. 04/10/2025

Center 821.50 MHz

Tx Pawer 21.56 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kHz

7.500 MHz 2538 MHz 100.000 kHz 818.95112 MHz -31.48 dBm -53.05d8 -18.49 dB

2538 MHz -2.500 MHz 300.000 Hz 818.99492 MHz -48.51 dBm -70.08 d -28.51 df

2500 MHz 2.538 MHz 300.000 Hz 824.006 96 MHz -47.04 dBm -68.60 dB -27.04 dB

2.538 MHz 7.500 MHz 100.000 kHz 824.04887 MHz -30.70 dBm -52.26 dB -17.70 dB
Resdy

10:02:54 7M. 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG531227-02A

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM
Highest MASK / 1RBmax

Lowest MASK / 1RBO

Mode Sweep s
Count 100/100

v Spectrum
Ref Level 3000 dBm  OMfset 1,504 Mode Sweep saL Ref Level 30,00 ddm  Offset 190 dB
Count 100/100
1 Spectrum Emission Mask 1 pectrum Emission 1
Limit Chech Phss it Che
pezon
20 diew - 20
10 10
I
0 ! T
! il
10 t 10 dBy
i1
[ 1 £\
!
f
40 dBr T 7 \\N
A LA NN
o . '~ o PAEY
w A, N, L N
R AT N g™
CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CF B21.5 MHz. 1.5 MHz/ - Span 15.0 MHz
2 Result Summa
Tx Pawer 18.50 dBm

REW 50.000 kiz Sub Black A Center 821.50 MHz
Tx Bandwidth 5.000 MHz

2 Result Summar
TxPower 19.57 dBm
Tx Bandwidth 5.000 MHz

Center 816.50 MHz
7.500 MHz 2538 MHz 100.000 kHz 817.93136 MHz -47.81 dBm -34.81 dB
2538 MHz -2.500 MHz 300.000 Hz 818.97197 MHz -73.86 dBm E -53.86 dB

824.00997 MHz -39.42 dBm -19.42 dB

2.500 MHz 2538 Mz 300,000 Hz .
2.538 MHz 7.500 MHz 100.000 kHz 824.03955 MHz -24.82 dBm -11.82 dB
pety 2

-7.500 MHz 2538 MHz 100.000 kHz 813.954 23 MHz -19. m -39.33 dB
2538 MHz 500 MHz 300.000 Hz 813.99492 MHz -39.34 dBm -58.91 dB -19.34dB
2500 MHz 2538 MHz 300.000 Hz 819.01975 MHz -71.86 dBm -91.43 dB -51.86 dB

100.000 khiz 820.03692 MHz -46.62 dBm -66.20 dB -33.62 dB

2.538 MHz 7.500 MHz

10:04:21 PM  04/10/2025

05:55:44 BM  04/10/2025

Lowest MASK / Full RB Highest MASK / Full RB

Reflevel 000 d8m Offset 19008 Mode Sweep saL Reflevel 3000dBm  Offset 1908 Mode Sweep saL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Pwr
it Chec
20 dby
10 0
o [ " . SN NN
| \ | ‘
10 ! ; 10 d -
! |
f T -
/ J \
=0 o N T
el Wianan, . ww—“ o RSO PP
o, I it Iy
e |t ] T o,
CF 816.5 MH:z 5005 prs 5 MHz/ Span 15.0 MHz || (cF 6215 MHs 5005 pis 5 Wi Span 15.0 Mz
Center 821.50 MHz TxPower 19.41 dBm RBW 50.000 kHz

2 Result Summa
Conter 1650 MHz TxPower 19.54 dm REW 50000 ki
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz

7500 MHz 2538 MHz 100.000 kHz 813.95734 MHz -29.78 dbm 4 db -16.78 di 7.500 MHz 2538 Mz 100.000 kHz B18.957 34 MHz -35.80 dBm -55.21 dB

2538 MHz -2.500 MHz 300.000 Hz 813.97874 MHz -47.56 dBm 6710 dB 2756 d8 2538 MHz 2500 Mz 300000 Hz £18.988 90 MHz 5233 dBm 7174 dB

2500 MHz 2538 MHz 300.000 Hz 819.00696 MHz -50.48 dBm -70.02 d8 -30.48 d8 2500 Mz 2538 Mz 300000 He 824.02088 MHz -49.26 dBm 6867 dB

2538 Wz 7500 Mz 100,000 Kbz £19.05198 MHz -34.08 dBm -53.62 dB -21.08 dB Jr38 Mie 7200 Mits 100.000 kit 824039 55 MHz 3430 d8m 5371 d8
wecy DN S Gy R

05:55:02 PM 04/10/2025 10:03:38 PM 04/10/2025

TEL : 886-3-327-3456 Page Number 1 A8-13 of 19

FAX : 886-3-328-4978



e %FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG531227-02A

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 1.5 dB Mode Sweep

Ref Level 3000 dBm  Offset 190 dB Made Sweep

saL
Caunt 100/100
1 Spectrum Emission Mask 1R AvgPwr (1
Limit ChecH PSS
pe200
20 dite 20 dbi
10 0
[ e RO pyee o
a T f
| | | |
10 t t 10 s | t
/ |
0 e A Y, | l‘-
E P L ot 7 T
raal 1 W’*"’*“Aw« 4 M‘WW"*“W \H\W'MWM
a0 - - 4 e +
o S| | S e —
spfn B
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz ) 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar

Center 816.50 MHz TxPower 21.08 dBm REW 50.000 kz
Tx Bandwidth 5.000 MH;

-7.500 MHz 2538 MHz 100.000 kHz MH

B13.559 38 MHz
-2.538 MHz -2.500 MHz 300.000 Hz 813.97498 MHz
2500 MHz 538 MHz 300.000 Hz 8 185 MHz -47.64 dBm
2.538 MHz 7.500 MHz 100,000 kHz 819.260 16 MHz -27.37 dBm

05:56:23 BM  04/10/2025

2 Result Summa;
Center 821.50 MHz TxPawer 21.11 dBm
Tx Bandwidth 5.000 MHz

7500 MHz 2,538 MHz 100.000 kHz 818.96045 MHz
2.538 MHz -2.500 MHz 300.000 Hz 818.97498 MHz
2500 MHz 2538 MHz 300.000 Hz 824.02088 MHz
2.538 MHz 7.500 MHz 100.000 kHz 824.46833 MHz

REW 50.000 kHz

-51.79d8

09:57:13 B 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

RefLevel 30.00 dBm Offset 1.90dB

Mode Sweep

saL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec PASS
P<200
20 dBm
10 dBrmr
mewwm—ww
0 dBm { \
-10 dBmr } \
-20 dBmr ‘ f \
-30 dBr
Mgl
v s Y
ﬁ,ﬂw
50 dBm
-60 dBmr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.78 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.930 88 MHz -32.85 -56.63 dB -19.85 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.968 96 MHz - -72.49 dB -28.71dB
5.000 MHz 5.038 MHz 300.000 Hz 824.035 93 MHz . -73.61dB -29.83 dB
5.038 MHz 10.000 MHz 100.000 kHz 827.762 61 MHz -29.23 dBm -53.01 dB -16.23 dB
Ready [N = et
10.09:16 PM02/20/202%

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK
Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep SGL
Count 100/100

@ 1Rm AvgPwr
PASS

1 Spectrum Emission Mask
Limit Chec!
P<200

20 dBm

10 dBnv

. A A ot AN A
10 dBm { \
-20 dBm ‘ } \

30 dBm ﬂ{ L“

Wﬁnn

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 23.29 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

None
~10.000 MHz 5,038 MHz 100000 kHz 813.47451 MHz -32.59 dBm -55.38 dB -19.59 dB
5038 MHz 5000 MHz 300.000 Hz 813.967 83 MHz -50.18 dBm -73.48 dB -30.18 dB
5000 MHz 5038 MHz 300.000 He 824.014 86 MHz 4334 dBm -66.63 dB 2334 B
5038 MHz 10,000 MHz 100,000 kHz 824.18931 MHz -27.95 dBm -51.24 dB -13.95 dB
Ready NN #= Moo
10'0Q'!_R PM__04/10/2025

TEL : 886-3-327-3456 Page Number 1 A8-15 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 1.90dB Mode Sweep saL
Count 100/100

1 Spectrum Emission Mask ©1Rm AvgPwr

Limit Chec Phss

P<200
20 dBm'
10 dBm

b 8 e | fatppiereni ey

0 dBm

10 dBm { \
20 dBm | / \
-30 dBmr ’H \

oy
M "LM«W\«VW
MUWMWMWWVM

-50 dBm

60 dBmr

'CF819.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz

5005 pts 2.0 MHz/ Span 20.0 MHz

Tx Power 22.27 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.930 88 MHz -32.39 dBm -54.66 dB -19.39 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.973 85 MHz -51.27 dBm -73.53 dB -31.27 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.037 81 MHz -47.45 dBm -69.72 dB -27.45 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.089 82 MHz -29.51 dBm -51.77 dB -16.51 dB

. 20250310
Ready  [NENNNNNN & AR

20.10.41 PM__04/10/2025

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 1.90 dB Mede Sweep SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec PASS

P<200
20 dBrr
10 dBnv

S ranncygegrrand = a4t

0 dBnv

-10 dBm ( \
20 dBm | j \
30 dBm M L
;g/:,::w-‘ i

-60 dBm

CF 819.0 MHz

5005 pts .0 MHz/

Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.72 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -34.17 dBm -55.89 dB -21.17 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.964 82 MHz -51.24 dBm -72.96 dB -31.24 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 97 MHz -47.91 dBm -69.62 dB -27.91dB
5.038 MHz 10.000 MHz 100.000 kHz 824.284 65 MHz -30.76 dBm -52.48 dB -17.76 dB

- 2025-04-10
N

10.11-23 PM__04/10/2008

TEL : 886-3-327-3456 Page Number 1 A8-16 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 1.90dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm AvgPwr
Limit Chec PRSS
P<200
20 dBnr
10 dBrv
B " i i W N
0 dBm { . S—— Dy "‘\
-10 dBnr

] \
] |

-40 dBmr

-5QdBm

60 dBmr

CF819.0 MHz

5005 pts 2.0 MHz/

Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.80 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.905 99 MHz -37.18 dBm -56.99 dB -24.18 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.984 76 MHz -55.02 dBm -74.83 dB -35.02 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 90 MHz -52.45 dBm -72.26 dB -3245dB
5.038 MHz 10.000 MHz 100.000 kHz 824.305 38 MHz -34.96 dBm -54.76 dB -21.96 dB

. 2025-04-10
Redy N S D500

10.12.07 PM__04/10/2025

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Reflevel 3000 dBm  Offset 1.90 B Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PSS
P<200
20 dBmr
10 dBm
0 dBrm (Al a s A www«wwww"‘«\l‘m\

/ |
20 dBm | } \
30 dBm 'J

ot
ittt
MJWM“W

-40

-50 dBmr

-60 dBm

CF819.0 MHz
2 Result Summary

5005 pts .0 MHz/

Span 20.0 MHz

Sub Block A Center 819.00 MHz Tx Power 21.30 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.354 20 MHz -30.26 dBm -51.55 dB -17.26 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.999 81 MHz -49.14 dBm -70.44 dB -29.14dB
5.000 MHz 5.038 MHz 300.000 Hz 824.022 76 MHz -45.35 dBm -66.65 dB -25.35 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.848 42 MHz -28.63 dBm -49.93 dB -15.63 dB

. 2025-04-10
Redy [N = s

10.12-83 PM_04/10/2008

TEL : 886-3-327-3456

Page Number : A8-17 of 19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 1.9 B Mode Auto Sweep 6L Ref Level 30.00dBm  Offset 1.90 4B Mode Auto Sweep 6L
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS_0q2
20 dBor
0
0.dBa 0 dio

10

SPURIOUS_UINE | ABS_002

-20

SPURIOUS_UINE | ABS_002

10:07:05 P 04/10/2025

10:08:32 P 04/10/2025

-30
40 dbm 40 e
o ‘L e e e e o I =0
PR o —_— R e S———
60 60 |
-
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summar 2 Result Summan
30.000 MHz 809.000 MHz 100.000 kHz 808.97836 MHz -63.57 dBm 30,000 MHz 809.000 MHz 100.000 kHz 808.978 36 MHz -56.18 dBm -43.18 dB
829.000 Mz 1.000 GHz 100,000 kHz 863383 78 MHz -61.63 dBm £29.000 MHz 1.000 GHz 100.000 kHz 83013259 MHz 58.43 dBm -45.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44344 GHz -45.46 dBm 1.000 GHz 3.000 GHz 1.000 MHz 245119 GHz -45.04 dBm 32,04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50385 GHz -50.88 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6. 2 -50.84 dBm -37.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.48531 GHz -49.48 dBm 7.000 Gz 9.000 GHz 1.000 MHz 7.49681 GHz -49.30 dBm 36.30 dB.
oy R Rasdy »

Highest Channel

Ref Level 30.00dBm  Offset 1.9 B

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

0

Mode Auto Sweep

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

10:08:44 PM 04/10/2025

EY
40 dBa
50 ‘
- e et ™!
60 J
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 808.97836 MHz -59.51 dBm -46.51 dB
829.000 MHz 1.000 GHz 100.000 kHz 830.004 37 MHz -52.55 dBm -39.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 245844 GHz -44.57 dBm -31.57dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48985 GHz -50.94 dBm -37.94 dB
7.000 GHz 9.000 GHe 1.000 MHz 7.49931 GHz -49.29 dBm -36.29 dB
oary R <

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A8-18 of 19



seanron 05 FCC RADIO TEST REPORT Report No. : FG531227-02A
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0068
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0012
PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V..

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-19 of 19
FAX : 886-3-328-4978



EaaFCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 (Part90s Straddle Channel)

<SISO Mode>

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824 MHz 4.34 5.48 6.18 6.64 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824 MHz 6.70 PASS
Page Number : An26-1 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 13045 = AnBW 20 MKz

Meflevel 300006 Offset 19005 = AnBW 20 MiHz
At

- are 3008 MessTime 6.5ms 505 Meos Time 65 ms
1 CCOF =3
= ~
1E-
I
1E
IE04 - 108 -
T ¥
i S
.‘ ‘
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048

2 Result Summ, Samples: 130000 |
= 23.36 dBm 30.03 dBm 6.67 dB 23848 43448 548 B 3

2 Result Summs Samples: 130000
- 23.81 dBm 29.04 dBm 5.20 d8 15248 35648 4348 506

10:43:18 PM 04/10/2025

10:43:38 B 04/10/2025

16QAM

64QAM

RefLevel 3000 B Offset 13045 = AnBW 20 MKz

Meflevel 300006 Offset 19005 = AnBW 20 MiHz

- 3000 Meos Time 6.5 ms = it 5008 Mess Time 65 ms
1 CCOF 15a view |1 ccoF 15 View
= 1E
I
5
1E ;
|
1E04- T 1604 ‘I
1 it
| |
I :
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048

2 Result Summ, Samples: 130000 |
= 21.77 dBm 29.26 dBm 7.49 dB 2,96 dB 5.18 dB 660 B 7.20 d8

2 Result Summs Samples: 130000
- 2233 dBm 29.69 dBm 735 d8 296 db 5.00 4B 6188 7,06 4B

10:43:57 MM 04/10/2025

10:44:17 BM 04/10/2025

256QAM

Ref Level 30,00 dBn ffset
- an

1.90dB = AnBW 20 MHz
3008 Mess Time 6.5 ms

N
1604 .
1
|CF 824.0 MHz_ Mean Pwr + 20.00 dB

2 Result Summs Samples: 130000
- 19.79 dBm 27.92 dBm 813 d8 3.02 b 51448 67048 75448

10:44:38 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : An26-2 of 14



seanran cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824 MHz 4.92 9.57 14.27 19.13
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 4.92 4.94 9.92 9.89 14.94 14.98 22.42 20.24
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824 MHz 4.94 4.90 9.89 9.89 14.94 14.90 20.22 20.23
TEL : 886-3-327-3456 Page Number : An26-3 of 14

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 100 kHz

o 005 SWT 101 ms @ VBW 3001t Mode Auto Sweep
PYTETPRE T asmoo M
| |
10
|
- |
w : ;
10d8im i 3
| 1
A,
hM',J wr
; Chatey
i g
T o
I ™
. |||‘.J.r' i A" M,JV\‘% .'M
PN IO Wi
|CF 824.0 MHz 10001 pts 0 MHz/

10:42:31 PM 04/10/2025

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 100 kHz
3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

= A

3 dlim W] 1193 dm
20 dim a1128] | |20 dom oy a18es
- 452800 M X 459400 M
N o e T . 11 14320 d e
| \ ‘ |
0 dbir l | 0 dbir i
| j
10 dBm S ELRIIT T i 10 dBm o £ :
L F
jwru i
', )
o V4N P
i M.#N . A ‘""M'.,A
PTTRH IR I ,J' W b aikad i m’”’
|CF 824.0 MHz_ 10001 prs 0 MHz/ |CF 824.0 MHz_ 10001 pts 0 MHz/

10:42:03 PM 04/10/2025

Span 40.0 MHz

10:40:43 PM 04/10/2025

Span 40.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

- an

10:40:17 MM 04/10/2025

50 dom)
1 54000 Wi
20 dBow } 00248 | |20 dBow } 053 o
asas00 s 430800 s
. 114,201 a e - 111,403 dei
T ‘ "plﬂ-w o
1 + di
iy v, |
|
'.ﬁt'w M“\“‘ M ‘l’ih,.
ol W Mo
Ty i v .
™ l"umh. " . M "\M\éﬁ
m Lo R e Lot M'Nl'w; PRI
|CF 824.0 MHz. 10001 pts 0 MHz/ iz | | [CF824.0 MHz 10001 pts .0 MH2/

10:38:55 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 An26-4 of 14




seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-S

OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 200 kHz

| .
0 de ; i
!
10 dBir "
|
;‘f"'ww VMAM
I A vy
! I~
v o
|CF 824.0 MHz_ 10001 pts 0 MHz/ Span 50.0 MHz
© p, TS0
FR1 n26 / 10MHz / CP OFDM / 824 MHz / Full RB
QPSK 16QAM
= = =
| |
- Att 3008 SWT 101 ms = VBW MHz  Mode Auto Sweep - Att 3008 SWT 101 ms = VBW MHz  Mode Auto Sweep.

=
ppn
20 dBow } 03268 | | 20 dBwr } 014 ¢
e soistom 1 1508 Py
PUwETC LSV P ey
10 / 10
/ | | |
0 dBer t y 0 dBerr | |
I
10 86 , i o1h
poM o M,
.‘dw ﬂw M
Fa i Pl T,
b P PP oy
|CF 824 0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 824 .0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz
1035136 . 04/20/2025 10:38:37 M 042072025
RefLeust 3000 dBm Ot 130108 & REW 200K RefLeust 3000 dBm Ot 130108 & REW 200K
- A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep

10:37:04 PM 04/10/2025

10:38:27 MM 04/10/2025

20 die a6 | | 20 dorm 02 o208}
T - 529500 Mz s.89800 Mz
“ Y i) “ i i e
| | f "
0 dBerr f i 0 dBerr ‘I 1
| I
10.d8im s 10 d8im \ |
12
f ”
Vi M, . "
o g o -
o N - ™
(FFI 0001 pis (T Span 0.0 Mz | | |G 840 WA 0001 pis O

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02A

FR1 n26 / 15MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

R P | 1aammco

(8240 MHz 70001 pis 0 Mz Span 60.0 Mz

10:33:25 PM 04/10/2025

FR1 n26 / 15MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 15008 = REW 300 kHz Ref Level 30,00 B Offset 15008 = REW 300 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dim oapp} ass.as | |20 dgen oapp} a0 a8
1 1454800 M 16,008 dim 1458800 M

|CF 824.0 MHz_ 10001 prs 0 MHz/_ Span B0.0 MHz | | |CF 824.0 MHz 10001 pts 0 MHz/ Span B0.0 MHz
] o TR T T e

10:32:56 PM 04/10/2025 10:31:35 PM 04/10/2025

64QAM 256QAM

Ref Level 30,00 B Offset 15008 = REW 300 kHz Ref Level 30,00 B Offset 15008 = REW 300 kHz

- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

3.10 am
00 g
20 dom oapp} 03368 | |20 dgn o2yt as.as]
55 dipa 1454800 MH 1450400 M
MW"’"‘“MM.‘ 113,232 d s A &

0 t 0 P "

| \ [ \

0.t l | 0.t | I‘

|
|
10.d0m ! ™ 10 o " .

|CF 824.0 MHz 10001 pts 0 MHz/ Span 60.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/ Span 60.0 MHz
e . T Weoiog NENENNNR P

10:31:07 MM 04/10/2025 10:29:45 PM 04/10/2025

TEL : 886-3-327-3456 Page Number 1 An26-6 of 14
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

[T, N ey

|CF 824.0 MHz 10001 pts 0 MHz/ Span 70.0 MHz

10:25:38 PM 04/10/2025

FR1 n26 / 20MHz / CP O

FDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15008 = REW 500 kHz
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 500 kHz
= A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

(GF824.0 MHz. 70001 pts 0 WiHz/ Span 70.0 Mz
A PRECTN

10:26:06 PM 04/10/2025

(GF824.0 MHz. 0001 pts

10 M2/

10:27:27 MM 04/10/2025

Span 70.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

bt \

|CF 824.0 MHz 10001 pts 0 MHz/ Span 70.0 MHz

10:27:54 PM 04/10/2025

(GFa24.0MHz 10001 pts

0 MHz/

Span 70.0 WAz

10:29:17 MM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824 MHz 4.48 8.98 13.44 18.01
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 4.48 4.49 9.26 9.28 14.10 14.14 19.06 19.03
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824 MHz 4.50 4.48 9.29 9.29 14.12 14.12 19.07 18.97
TEL : 886-3-327-3456 Page Number : An26-8 of 14

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2

BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 15008 = REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h
81397000 MHz
20
0 f
N /
/ \

(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 823.97 MHz 18.22 dBm 448671723 MHz

m 1 82173131 MHz 14.20 dim Oce Bw Centroid B23.574 685 559 MHz

i 1 82621804 MHz 1281 dgm Oce B Freq Offset 25314 441172 ke

10:42:57 MM 04/10/2025

-

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset 15008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 15008 = REW 100 kHz

= ane 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep = 5006 SWT_1.01ms = VBW 300Ktz Mode Auto Sweep
h I
1] 1480 38
224669 00 Mtz
n
o = = — = 0 s . - -
o o -
/
82,0 iz 1001 pes awHz/ Span 10.0 MHz | | [F824.0 Wiz 001 pes oMb/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 823441 MHz 1437 dBm 448621366 MHz mi 1 824,689 MHz 14.80 dBm Oce Bur 4.495400126 MHz
n 1 82174884 MHz £.93 dim Oce B Centroid 823,987 945946 MHz n 1 8217388 MHz 10,70 dim Occ B Centroid 823,986 576,956 MHz
n 1 826231 06 Mz 974 dbm Oce B Freq Offset -12.050053 626 kbr n 1 82623428 Mtz 10.21 déion Occ Buw Freq Offset 13,423 044 473 ke

10:41:36 PM 04/10/2025

10:41:10 PM 04/10/2025

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 15008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 15008 = REW 100 kHz

SWT 1,01 ms © VBW 300Ktz Mode Auto Sweep = an 3000 SWT 101 ms ® VBW 300kt Mode Auto sweep
h
§13.790.00 M 825.015.00 M
0 - 0
10 e = = 10 = = =
o - o -
1 [
X f

|CF 820 0 Wz 1001 pts 0 MHz/ Span 10.0 MHz || |cF 824 0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table

mi 1 823.79 MHz 14.26 dBm Oce B 4.506 581 099 MHz mi 1 825.019 MHz 11.16 dBm Qce Bu 4.484587 547 MHz

n 1 82173474 MHz 9.5 dim Oce B Centroid B23.388026.637 MHz n 1 82174158 MHz 541 dim Occ B Centroid 823,983 B69 077 MHz

n 1 82624132 MHz 834 dém Oce B Freq Offset 11973362612 kHz n 1 826226 16 MHz 6.30 dim Ot B Fren Offset 16130923 28 kHz

10:39:50 PM 04/10/2025

10:39:22 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26-9 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 10MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 15008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h
M
0 v
~ M e
0
4

o T
(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 823.76 MHz 1835 dBm 8.986 907 548 MHz

m 1 819,305 6 MHz 13.73 dim Oce Bw Centroid B23.799.015 316 MHz

i 1 828092 5 MHz 1344 d8m Oce B Freq Offset 200,980 £84 349 kHz

10:34:20 PM 04/10/2025

-

FR1 n26 / 10MHz / CP O

FDM / 824 MHz / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 15008 = REW 200 kHz

ultiView Spactrum
RefLevel 30,00 B Offset 15008 = REW 200 kHz

= 3005 SWT 1.01ms = VW 1wz Mode Auto sweep = 3005 SWT 1.01ms = VBW 1wz Mode Auto sweep
h I
MI[1] 1603 dom)
824.6190 MHz
0
10 = = ¢ 10 -
o ; o +
! |
/
| ] I
/ . . A ST
|CF 820 0 Wz 1001 pts 0 MHz/ Span 20.0 MHz || |cF 824 0 MKz 1001 ps 0 MHz/ Span 20.0 MHz
2 Marker Table 2 Marker Table

M 1 826.458 MHz 1534 dBm 9.260895 382 MHz M 1 824,619 MHz 16.03 dBm Oce B 9.282975678 MHz
n 1 B19358 Mz 9.58 dbm Occ B Centroid 82399299597 MHz n 1 8193496 Mz 1003 dim Occ B Centroid B23.991 040 767 MHz
n i 8266279 Mz 1021 dém O B Freq Offset E n i 8266325 Mz 10,68 dbm Occ B Freq Offset 6,959 232 772 Wbz
W urin mmm -~ mmm -~
10:35:43 M 04/10/2025 10:36:10 MM 04/10/2025
RefLovel 30008 Offset 15048 = RBW 200 kHz RefLovel 30008 Offset 15048 = RBW 200 kHz
SWT 101 ms = VBW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
h 1 Occupiad Bandwidth
Wi ot
8266770 Mt
» »
o = - . o S o
o . o -
| |
\ / 1
a0 M 001 prs O W/ Span 20.0 MHz || 07 520.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 826.857 MHz 1538 dBm Occ Bw 9.298358 263 MHz M 1 826,677 MHz 12.71 dBm Oce B 9.291 092662 MHz
n 1 8193399 Mhz 9,94 dbm Occ B Centroid B23.953034 841 MHz n 1 8193512 Mhz 5.46 dim Occ B Centroid B23.996 713 982 MHz
n 1 266382 WHz 1073 déim O B Freq Oifset 10965 158 413 kHz n 1 828542 3 MHz B18 dbm Occ B Freq Oifset 3,285,018 386 ke

10:37:31 PM 04/10/2025

10:38:00 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26-10 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 15MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 15008 ® REW 300 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h
M
20
0 i "
|

B |

/ o
(F824.0 MHz 0 MHz/ Span 30.0 Mz
2 Marker Table

10:33:52 PM 04/10/2025

W 1 82355 MHz Oce 13.444137 387 MHz
m 1 168878 Wiz Occ s Centroid B23.609859 355 Mz
n 1 8303319 MHz Oce Bw Freq Offset 350.140 645 162 kHz

FR1 n26 / 15MHz / CP O

FDM / 824 MHz / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset 15008 ® REW 300 kHz
= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep
h

ultiView Spactrum

Ref Level 30,00 B Offset 15008 ® REW 300 kHz

= an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep
I

n
0 e 0
{ |
0 - 0 T

ap AT

s

(F824.0 MHz

0 MHz/ Span 30.0 MHz

2 Marker Table

(F824.0 MHz 1001 ps

Span 30.0 MHz

2 Marker Table

M 1 823061 MHz Occ Bw 14104102629 MHz M 1 823371 MHz 15.92 dBm 1413408827 MHz
m 1 16,9455 MHz Occ B Centroid 23,897 347 815 MHz m 1 16,906 8 MHz 1 i B23.578 807 448 MHz
n 1 831,05 MHz Oce B Frieq Offset 2052 185 308 kHz n 1 831,050 8 MHz 11.17 dbm 11,192 552 456 kHy

10:32:29 PM 04/10/2025

10:32:01 PM 04/10/2025

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 15008 ® REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 15008 ® REW 300 kHz

SWT 1,01 ms © VBW 1 bz = an 3000 SWT1.01ms @ VBW 1tz Mode Auto swep
h 1 iad Bandwidth
Wi
625,758 0 Mz

0 0
10 = ¢ 10 =

/ \

| |

/
o : o

L7 - T
| )
¥
[T Az Span 30, M || |CF 533 0 s 001 prs Span 300 Az
2 Marker Table 2 Marker Table
Wi 1 825.798 MHz O 14126783047 MHz Wi 1 826,517 MHz 1320 dBm 18120361 561 MHz
n 1 8163429 M Occ o Centroid 824006210915 M n 1 8169035 M 7.71 dim B23964 645514 M
n I 831069 7 Oc B Freq Offset 6270934915 ke n I 8310048 M 830,08 35350285 7122

10:30:41 PM 04/10/2025

10:30:12 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26-11 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02A

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 B Offset 15008 = REW 500 kHz

- an 3009 SHT 101ms ® VBW 2wz Mede Auto Swesp
1 Occupiad Bandwidth -
W[ 1958 dbm
s27.9160 e
» - -
10 I \
] 7
j \
0. f \
| \
| 1
b ;
V™ .
P |
GazoNE ot pte Gz Span 400 M
2 Markes Toble
] 1 827.916 MHz 19.59 6Bm Occ 18.017538373 MHz
n 1 8194385 Mz 14.58 dim Occ B Centroid 823,447 283982 Wi
n ' 8324561 e 13153 dém Occ B Freq Offset 552,716 007627 ke
- —
10:25:11 MM 04/10/2025
Ref Level 3000 B Offeet 1008  REW 500z Ref Level 3000 B Offeet 1008  REW 500z
- At 3008 SWT 101 ms ® VBW 2MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2MHz Mode Auto Sweep

1 Oceupiad Bandwidth

1 Oceupiad Bandwidth

Wil m Wi
8250990 M 28
» »
RS IS IR W B S e g
1 r b 1 v
] 7 T
0, t 0 “ T
’ L \
T T i —— A T—
- ] R
S Ll,12 s
¥ ;
4-‘{ o
i o
a0 M 001 prs O W/ Span 0.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
M 1 §25.039 MHz 16.91 dBm Oce B 19.063116 716 MHz M 1 828116 MHz 1723 dBm Oce B 19.035163 767 MHz
n 1 12497 Wz 11.50 dim Occ B Centroid 2402851077 MHz n 1 19481 5 Wz 11,88 dil Occ B Gentroid 823,999 045 956 MHz
n i 33,5601 Mz 1196 dim O B Freq Offset 26,510 796 833 ke n i 8335166 Mz 1168 dbm Occ B Freq Offset 954,043 738127 He
s = " A o
10:26:33 M 04/10/2025 10:27:01 M 04/10/2025
RefLevel 3000 dBm  Offset 15045 ® REW 500Kz RefLovel 30008  Offset 15048 = KBW 500 kHz
- are 3008 SWT 1.01ms = VBW 2wz Mode Auto Swesp - are 3000 SWT 101 ms ® VBW 2z Mode Auto swesp
1 Occupiad Bandwidth P 1 Occupiad Bandwidth
Wi s Wil1] 1390 dbem
8251190 W 5238000 W
» ' »
o B B l IR " o~ N
1 i - 1 el = e =y
/ \ / |
o T T o f ¥
| L | \
J T - | 1
T LU (i L e / |
‘v\"l\ s S . L
A il
A ST
7 il
W ?
7 7
yyrt .
a0 M 001 prs O W/ Span 0.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
M 1 825119 MHz 16.46 dBm Oce B 19.074 270646 MHz M 1 823.8 MHz 13.50dBm Oce B 18.977003296 MHz
n 1 8124138 Wiz 12.05 dim Occ B Centroid 823,351 531 016 MHz n 1 145025 Wz 824 diim Occ B Gentroid B23.950 968 105 Mz
n 1 334887 WHz 1167 dém Occ B Freq Oifset 5,031 894623 ke

10:28:21 PM 04/10/2025

Oce B Freq Offset 18468984 354 kHz i 1 8334795 MHz 818 dim

10:28:50 PM 04/10/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02A

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Middle Channel

Ref Level 30.00dm  Offset 1.9 dB Mode Auto Sweep

sal

Count 100/100
®1 AvgPur
ABS
10
0
-10
SPURIOUS_UNE
-0
30
40 dBm
50
T | e A
2
30.0 MHz 48005 pts 897.0 MHz/ 5.0 GHz
2 Result Summary
30.000 Mz 814.000 MHz 100.000 kHz £13.978 22 MHz -51.66 dBm -38.66 dB
849,000 MHz 1.000 GHz 100.000 kHz 849.169 83 MHz -65.42 dBm -52.42dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46619 GHz. -25.07 dBm -12.07 dB
3.000 Gz 7.000 Gz 1.000 MHz 6.49225 GHz 5376 dBm -40.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.49681 GHz -53.24 dBm -40.24 dB
L T

©07:16:32 M 05/07/2028

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26-13 of 14




seanron 05 FCC RADIO TEST REPORT Report No. : FG531227-02A
Frequency Stability
Test Conditions FR1 n26 (BPSK) / 824 MHz Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0068
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0012
PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An26-14 of 14
FAX : 886-3-328-4978





